
                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

 VL1100 Parts List

Item Description
10.9634.0100 CLIP,MOUNTING,REFLECTOR

10.9661.1364 INSULATOR, ADHESIVE BACKED -TO
10.9663.1026 LATCH, SPRING

10.9663.1026.02 LATCH, WHITE, SPRING

10.9663.1031 LATCH, GEL FRAME

10.9663.1032 SPACER, SIDE RAIL

10.9663.1039 SUPPORT, AXIAL FAN

10.9663.1103 THERMAL BULKHEAD

10.9663.1104 REFLECTOR MOUNT

10.9663.1109 COUNTERWEIGHT

10.9663.1116 CLAMP, LAMP BASE BAIL

10.9663.1119 LAMP BASE CLAMP

10.9663.1128 BAFFLE, EXHAUST LIGHT

10.9663.1206 FLANGE, MIDDLE

10.9663.1210 CLIP, RETAINING

10.9663.1211 SPACER, TEFLON GOBO GEAR
10.9663.1212 PULLEY, MOTOR -GOBO

10.9663.1217 PULLEY, GOBO DRIVE MOTOR MOUN

10.9663.1228 PLATE, GOBO IDLER MOUNT PLATE

10.9663.1229 PLATE, WHEEL IDLER MOUNT

10.9663.1239 MOUNT, SENSOR BOARD

10.9663.1240 BEARING, GOBO WHEEL BORE

10.9663.1241 PULLEY, IDLER TEFLON

10.9663.1242 SPACER, PIVOT BELT ADJUST

10.9663.1244 E SIZE GOBO ADAPTER

10.9663.1247 TAB, GOBO WHEEL SENSOR

10.9663.1311 SEPARATOR, SHUTTER

10.9663.1313 COVER, SHUTTER

10.9663.1314 RACK, SHUTTER

10.9663.1320 PAD, MOTOR

10.9663.1321 CLAMP RING, MOTOR
10.9663.1325 ROLLER, NYLON

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

10.9663.1327 GEAR, SHUTTER ROTATE SECTOR

10.9663.1328 BULKHEAD, SHUTTER MACHINED

10.9663.1330 PINION, SHUTTER

10.9663.1339. 02 DONUT, ANTI-REFLECTION SHUTTER

10.9663.1339. 03 DONUT, ANTI-REFLECTION IRIS

10.9663.1351 BASE PLATE, SHUTTER 6 ROLLERS
10.9663.1380 SPACER, SHUTTER

10.9663.1381 SEPARATOR

10.9663.1402 ARM, MOTOR

10.9663.1406 BOSS, MOTOR ARM

10.9663.1411 BULKHEAD, IRIS

10.9663.1506 DIFFUSER COVER PLATE

10.9663.1507 COLOR SEPERATOR

10.9663.1508 MOTOR MOUNT PLATE

10.9663.1509 COLOR COVER PLATE, LINER SHEET

10.9663.1510 DIFFUSER COVER PLATE LINER SHE

10.9663.1511 COLOR SPACER 1

10.9663.1512 DRIVE RING LOCATOR

10.9663.1514 COLOR SPACER 2

10.9663.1515 DIFFUSER SPACER 1

10.9663.1516 DIFFUSER SPACER 2

10.9663.1517 COVER PLATE, COLOR CHANGER

10.9663.1518 COLOR MOTOR MOUNT CLIP

10.9663.1521 COLOR COVER PLATE, LINER SHEE

10.9663.1522 DIFFUSER COVER PLATE, LINER S

10.9663.1532 SPACER, RING

10.9663.1535 DISC, .63 DIA ALUM

10.9663.1621 PULLEY, W/FLANGES 26GROOVE

10.9663.1625 SHAFT, DIMMER .250 OD

10.9663.1626 WASHER, SILICONE

10.9663.1628 SHIM, DIMMER WHEEL BLACKOUT

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

10.9663.1630 SEAL, COVER LONG

10.9663.1631 SEAL, COVER SHORT

10.9663.1632 PLATE, COVER SEAL LONG

10.9663.1633 PLATE, COVER SEAL SHORT

10.9663.1634 DIMMER WHEEL HUB

10.9663.1635 SHAFT SUPPORT, DIMMER

10.9663.1701 BARREL, HALF OUTER LENS EDGE S

10.9663.1708 EDGE GEAR/CAM, 8 ELEMENT SYST

10.9663.1711 BARREL, HALF INNER LENS EDGE S

10.9663.1755 ROLLER, BARREL

10.9663.1756 ROLLER, LENS

10.9663.1757 CLAMP, BELT BASE

10.9663.1758 BELT CLAMP

10.9663.1761 LENS CARRIER, MOLDED -LENS

10.9663.1767 ZOOM TEFLON SPACER

10.9663.1771 LENS CARRIER, MOLDED -LENS

10.9663.1781 BULKHEAD, FRONT -LENS 8 ASSY

10.9663.1782 RING, RETAINING FRONT LENS

10.9663.1790 BELT PULLEY, GT 3MM PITCH 16 G

10.9663.1808 TOGGLE, PAN

10.9663.1809 ACTUATOR, TOGGLE PAN

10.9663.1810 PULLEY, DRIVING -PAN/TILT

10.9663.1817 MOUNT, MOTOR PAN

10.9663.1821 COVER, PAN TUBE

10.9663.1823 PULLEY, TILT

10.9663.1824 SPACER, TILT TUBE

10.9663.1826 FLAG, CENTER OF TRAVEL -TILT

10.9663.1827 NUT PLATE, PAN/TILT MOTOR

10.9663.1831 PLATE, YOKE ARM DISPLAY

10.9663.1832 OVERLAY, DISPLAY

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

10.9663.1839 TENSIONER, PAN

10.9663.1840 HEAT SINK, MAIN CONTROLLER

10.9663.1844 SHIELD, WIRE PAN

10.9663.1846 TETHER, PAN TUBE SAFTY10.9663.1852COUNTERWEIGHT, DIMMER

10.9663.1881 FOAM BLOCK, SAFETY TETHER

10.9663.1890 PULLEY, PAN

10.9663.1897 SPACER, PAN

10.9663.2020 VL1000 FRONT COVER

10.9663.2020.02 COVER, WHITE, FRONT VL1000

10.9663.2027 GEL FRAME HOLDER

10.9663.2027.02 HOLDER, WHITE, GEL FRAME

10.9663.2136 PLATE, BACKCAP ADJUST

10.9663.2136.02 PLATE, WHITE, BACKCAP ADJUST

10.9663.2203 GEAR, PLANET, MACHINED ALUMINUM

10.9663.2214 SHAFT, GOBO WHEEL, BEARING

10.9663.2709 PINION, EDGE

10.9663.2805 CROSSMEMBER, INNER

10.9663.2805.02 CROSSMEMBER, WHITE, INNER

10.9663.2806 CROSSMEMBER, OUTER

10.9663.2806.02 CROSSMEMBER, WHITE, OUTER

10.9663.2842 HEATSHIELD, YOKE LEG

10.9663.2842.02 HEATSHIELD, WHITE, YOKE LEG

10.9663.3505 DRIVE RING, COLOR SYSTEM LAYER, PLASTIC

10.9663.8820 CODEWHEEL

10.9664.1736 HEATSINK CLAMP

10.9664.1840 HEATSINK, VL1100MCB

10.9664.3851 PAN TUBE

10.9664.3851.02 PAN TUBE

10.9665.1825 MOUNT, MOTOR, TILT

10.9665.2204 WHEEL, ROTATING GOBO

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

10.9665.2210 SPACER 1, ROTATING GOBO WHEEL

10.9665.2211 SPACER 2, ROTATING GOBO WHEEL

10.9665.8817 MOUNT, MOTOR, PAN

10.9678.0645 KNOB, LAMP ADJ MOLDED

10.9678.0886 SPACER, PAN BEARING .235"THK

12.9663.1323 BLADE, SHUTTER COATED SIDE A

12.9663.1324 BLADE, SHUTTER COATED SIDE B

12.9663.1512 DRIVE RING LOCATOR, MACHINED

12.9663.1752 MACHINED EXTRUSION, INNER BAR

12.9663.1754 MACHINED EXTRUSION, OUTER BAR

12.9663.2023 CASTING, REAR MACHINED

12.9663.2023.02 CASTING, WHITE, REAR MACHINED

12.9663.2025 RAIL, SIDE, MACHINED LONG TILT

12.9663.2025.02 RAIL, WHITE, SIDE, MACHINED LONG TILT

12.9663.2029 RAIL, SIDE, MACHINED SHORT TILT

12.9663.2029.02 RAIL, WHITE, SIDE MACHINED SHORT TILT

12.9663.2126 BACKCAP, MACHINED

12.9663.2126.02 BACKCAP, WHITE, MACHINED

12.9665.2205 PULLEY, GOBO WHEEL DRIVE

12.9665.2219 SUN GEAR, MOLDED

21.9663.1901 ASSY, BALLAST 575W ROHS

22.9663.1226 ASSY, GOBO BULKHEAD

22.9663.1232 FAB ASSY, DIMMER/GOBO BULKHEAD

22.9663.1410 IRIS, 67mm OD

22.9663.1801 ASSY, YOKE

22.9663.2801 YOKE ASSEMBLY

22.9663.2801.02 YOKE ASSEMBLY, WHITE

25.9663.1921 CABLE ASSY, ARC POWER INPUT (P

25.9663.2001 CABLE ASSY, PAN EOT

25.9663.2002 CABLE ASSY, TILT COT

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

25.9663.2015.01 CABLE ASSY, AC LINE INPUT 115V

25.9663.2018 CABLE ASSY, HEAD TO BACKCAP GN

25.9663.2019 CABLE ASSY, YOKE TO HEAD GROUN

25.9663.2020 CABLE ASSY, PAN/TILT CONTROL

25.9663.2021 CABLE ASSY, BALLAST CONTROL LI

25.9663.2022 CABLE ASSY, DATA I/O LINK

25.9663.2030 CABLE ASSY, INCANDESCENT POWER

25.9663.2033 CABLE ASSY, LAMP POWER INCANDE

25.9663.2035 CABLE ASSY, ARC POWER TO IGNIT

25.9663.2036 CABLE ASSY, IGNITOR TO LAMP SO

25.9663.2037 CABLE ASSY, DIMMER TO LAMP SOC

25.9663.2040 CABLE ASSY, SHUTTER HARNESS

25.9663.2050 CABLE ASSY, COLOR/GOBO/LENS HA

25.9663.2816.01 CABLE ASSY, INCAN LVS AC INPUT

25.9663.2816.11 CABLE ASSY, ARC LVS AC INPUT

25.9663.2817 CABLE ASSY, LVS CHASSIS GROUND

25.9663.2824 CABLE ASSY, LVS DC OUTPUT

25.9663.2826 CABLE ASSY, DIMMER TO LVS

40.7113.0003 FAN, +24V 80X80X25mm

41.9663.1133 UV/IR FILTER

41.9663.1502.01 FILTER, COLOR MAGENTA

41.9663.1502.02 FILTER, COLOR BLUE

41.9663.1502.03 FILTER, COLOR AMBER

41.9663.1530 GLASS, BEAM OCCLUSION

41.9663.1622 GLASS, DIMMER WHEEL

42.9663.1503 DIFFUSER GLASS

42.9663.1728 LENS 1

42.9663.1731 LENS 4

42.9663.1732 LENS 5

42.9663.1733 LENS 6

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

42.9663.1734 LENS 7

42.9663.1735 LENS 8

42.9663.1736 ASSY, LENS 2 & 3

42.9663.7118 REFLECTOR, VL1000, LUNED & FACETED

42.9663.7237 REFLECTOR, VL1000, LUNED

44.9663.1202 MOTOR, 17 2.42" SHAFT 11.8mH

44.9663.1326 MOTOR, 17 .53" SHAFT 11.8mH 5

44.9663.1351 ASSY, SHUTTER MOTOR

44.9663.1539 MOTOR SIZE 14, 10.8mH 10.1OHM

44.9663.1766 MOTOR, 17 1.24" SHAFT 11.8mH 5

44.9663.1850 MOTOR, 23 .81" SHAFT 12mH 6 Oh

44.9678.0680 MOTOR, 3 PHASE SIZE 23 HIGH TO

52.6274.2313 STRAIN RELIEF, SKINTOP FLEX TY

52.6365.0003 HEADER, 3POS SHROUDED RT ANGL

52.6396.2403 RECEPT, 3POS MTA100 W/POL TAB

52.6445.0005 HEADER, 5POS MTA100 SHROUDED R

52.8295.0002 TERMINAL STRIP, 300V 12AWG 20A

52.8295.1002 SPACER, PVC 600V, 2POS TERM STRIP

52-0282 THRM PAD IPS DS & DB TGON-210

52-0329 STAN DOFF 1/4HEX 6-32 X .5L M/F

53.2002.0001 NUT, 6-32 KEP ZINC PLATED

53.2002.0003 NUT, 6-32 HEX ZINC NYLON IN

53.2002.0004 NUT, 6-32 ACORN THREADLOCKI

53.2003.0001 NUT, 4-40 KEP ZINC PLATED

53.2004.0002 NUT, 8-32 KEPS ZINC PLATE

53.2019.0001 NUT, 3/8-16 HEX

53.2019.0004 NUT, 3/8-16 X 7/32"THK HEX

53.2020.0001 NUT, 1/4-20 HEX STL ZINC PLTD

53.2030.0001 NUT, ACORN 10-32THD 3/8 WIDE 3

53.2200.0004 NUT, 4-40 KEPS SS

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

53.2200.0006 NUT, 6-32 KEPS SS

53.2200.0008 NUT, 8-32 KEPS SS

53.2202.0004 NUT, 4-40 HEX SS NYLON INSE

53.2202.0006 NUT, 6-32 HEX SS NYLON INSE

53.5506.0750 SCREW, 6-32 X 3/4 " PPSS

53.5509.1375 SCREW, 8-32 X 3/8" PPZ TYPE F

53.5558.0125 SCREW, 8-32 X .125 " SET SS

53.5559.0250 SCREW, 6-32 X 1/4" SET CONE PO

53.5560.0250 SCREW, 8-32 X 1/4" SET CONE PO

53.5561.0250 SCREW, 6-40X1/4" SET CONE POIN

53.5604.0437 SCREW, 4-40 X 7/16"LG PPSS B

53.5606.0375 SCREW, 6-32 X 3/8 " PPSS BL

53.5636.0375 SCREW, 6-32 X 3/8 " PFSS BL

53.5636.0500 SCREW, 6-32 X 1/2 " PFSS BL

53.5636.0625 SCREW, 6-32 X 5/8 " PFSS BL

53.5638.0252 SCREW, 6-32 X 1/4"LG PFS

53.5711.2500 SCREW, 10-32 UNF-2A X 2 1/2"LG

53.6404.0003 SCREW, 4-40 X 1" PPZ

53.6505.0009 BOLT, 1/4-20 X 2 1/2" HX HD CA

53.6505.0022 BOLT, 3/8-16 X 3/4"LG CARR

53.6505.0023 BOLT, 3/8-16 X 1 1/4"LG CA

53.6505.0027 BOLT, 1/2-13 X 1.00"LG HX HD Z

53.6513.0042 SCREW, M2 X .4 X 4MM LG PFB ME

53.6517.0001 SCREW, 10-32 X 3/8"LG PPZ

53.6519.0001 SCREW, 4-40 X 5/8" PPZ VL

53.6521.0001 SCREW, 8-32 X 1/2" PPB

53.6522.0005 SCREW, 6-32 X 3/8" PFZ TYPE F

53.6523.0013 SCREW, 6-32 X 3/8"LG PTB

53.6524.0002 SCREW, 6-32 X 5/16" PPB

53.6525.0001 SCREW, 6-32 X 5/16" PPZ

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

53.6526.0001 SCREW, 6-32 X 5/8" PPZ

53.6530.0004 RIVET, 1/8"OD CSK .126-.250"

53.6530.0009 RIVET, 1/8"OD POP .126-.187GL

53.6530.0022 RIVET, 1/8"OD POP .188-250GRP

53.6530.0023 RIVET, 1/8"OD POP .376-.500GRP

53.6534.0001 RIVET, 3/32"OD POP 3/32GRIP R

53.6536.0001 SCREW, 4-40 X 1/2" PFZ (VL

53.6537.0001 SCREW, 4-40 X 5/8" PPB (VL

53.6539.0001 WASHER, 3/8" SPLIT LOCK

53.6539.0011 SCREW, 10-32 X 2 1/4" PFBSS U

53.6543.0001 SCREW, 6-32 X 3/8" PPB

53.6543.0003 SCREW, 6-32 X 3/16" PPB

53.6545.0007 SCREW, 8-32 X 3/8" PFB

53.6546.0001 SCREW, 8-32 X 5/8" PPB

53.6552.0001 SCREW, 8-32 X 1/2" PFZ

53.6552.0002 SCREW, 8-32 X 1/2" PFB

53.6553.0004 SCREW, 10-32 X 3/8"LG PPB T

53.6556.0001 SCREW, 4-40 X 3/4"LG PPZ

53.6556.0006 SCREW, 4-40 X 3/8"LG PPZ TY

53.6558.0001 SCREW, 6-32 X 3/8" PPZ

53.6558.0003 SCREW, 6-32 X 3/8" PPZ PLA

53.6558.0014 SCREW, 6-32 X 3/4 PPZ TYPE F T

53.6558.0015 SCREW, 6-32X3/8"PPB SEMS EXTW

53.6559.0001 SCREW, 4-40 X 1/4" PFZ

53.6567.0001 SCREW, 4-40 X 1/2" PPZ

53.6569.0016 RIVET, 5/32"OD LATCH .31GRIP

53.6575.0001 SCREW, 8-32 X 1.0" PPZ

53.6575.0005 SCREW, 8-32 X 1 1/2" PPZ

53.6575.0020 SCREW, 8-32 X 3/8"LG PFZ T

53.6581.0002 SCREW, 4-40 X 1-1/2 PPZ

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

53.6582.0001 SCREW, 6-32 X 3/4" PFZ

53.6598.0312 SCREW, 4-40 X 5/16" PFB

53.6600.0001 SCREW, 4-40 X 5/16" PPB

53.6602.0001 SCREW, 4-40 X 1/4 " PPZ TYP

53.6605.0200 STUD, 2-56 X 2.0"LG FULL TH

53.6607.0001 SCREW, 6-32 X 1/4" PPB

53.6613.0001 SCREW, 6-32 X 1/2" PPZ

53.6614.0001 SCREW, 6-32 X 5/8" PPB

53.6616.0001 SCREW, 6-32 X 3/4" PPZ

53.6617.0001 SCREW, 6-32 X 1" PPB

53.6627.0001 SCREW, 10-32 X 5/8" PPB

53.6634.0003 SCREW, 3/8-16 X 1/2"LG SOC

53.6642.0001 SCREW, 10-32 x 5/8" SLF TAP TY

53.6659.0003 SCREW, 2-56 X 3/8" P

53.6659.0008 SCREW, 2-56 X 3/16" P

53.6682.0002 SCREW, 4-40 X 1/4"LG PPZ SEMS

53.6682.0037 SCREW, 10-32 X 1/2"LG PPZ SEMS

53.6690.0001 SCREW, 6-32 X 1/4 PPMS NICKELP

54.1206.0014 RING, RETAINING 1.375"SHAFT

54.1206.0020 RING, RETAINING .625"ID

54.1206.0060 RETAINING RING, INTERNAL, 36.5mm BORE

54.1217.0005 KWIK LINK, 2-56 SPRING STEEL

54.1255.0001 BEARING ASSY, BLACK FLUSH MOU

54.1255.0002 BEARING ASSY, FLUSH MOUNT HOUS

54.1259.0002 BEARING, RADIAL .25ID .625OD

54.1259.0020 BEARING, 25mmID, 37mmOD, 7mmWD

54.1259.0021 BEARING, FLANGED, .250 BORE, .500 OD

54.1259.0022 BEARING, FLANGED, .375 BORE, .875 OD

54.2045.0002 BELT, TIMING .080 PITCH .200W

54.2047.0024 BELT, TIMING GT 3MM PITCH 1

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

54.2047.0039 BELT, TIMING GT 3MM PITCH 3

54.2048.0002 BELT, TIMING HTD 3mmPITCH 1

54.2050.0001 BELT, TIMING MXL .080" PITCH 9

54.9663.1220 BELT, TIMING INDEX

55.2115.0001 WASHER, 3/8 .04THK LOCK INT

55.2123.0003 WASHER, WAVE SPRING W0367-006-

55.2123.0012 WASHER, WAVE SPRING .484"OD

55.2140.0001 STANDOFF, 1/4 "HEX 6-32 .81

55.2143.0002 STANDOFF, 1/4"HEX 6-32 1.3

55.2178.0002 CABLE ANCHOR MOUNT, 10 Screw

55.2179.0006 SADDLE, WIRE BLIND HOLE .79"

55.2203.0001 SCREW, 4-40 X 1/4 " PPZ

55.2204.0001 WASHER, 4 NYLON

55.3301.0006 WASHER, 6 FLAT SS

55.3301.0010 WASHER, 10 FLAT

55.3303.0006 WASHER, 6 LOCK INT.TOOTH SS

55.3303.0010 WASHER, 10 .438"OD .040"THK S

55.3309.0001 WASHER, 1"OD .625"ID .062"THK

55.3500.0001 WASHER, 2 FLAT .312"OD FIBER

55.6504.0004 WASHER, 4 LOCK CSK EXT TOOTH

55.6506.0010 SPACER, 1/4 "RND .375 "LG .14

55.6506.0029 SPACER, 9/32"RND .250"LG .253"

55.6512.0001 WASHER, 4 SPLIT LOCK

55.6525.0005 WASHER, 4 SHOULDER NYLON .125

55.6538.0001 WASHER, 6 LOCK INTERNAL TOOTH

55.6538.0005 WASHER, .250"OD .65"ID .015"TH

55.6539.0001 WASHER, 1/2" SPLIT LOCK

55.6546.0004 WASHER, TEFLON, .201ID X .438O

55.6563.0001 SCREW, 10-32 X 1/4" PPZ

55.6568.0026 SPRING, CPRSN .180"OD .810"LG

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

55.6568.0055 SPRING, CPRSN .240"OD .813"

55.6568.0056 SPRING, CPRSN .600"OD .625"

55.6568.0059 SPRING, CPRSN .360"OD 1.50"LG

55.6568.0061 SPRING, EXTSN .250"OD 2.00"LG

55.6579.0015 GROMMET, 3/8"HOLE .226"ID .

55.6588.0003 SPACER, 1/4"RND 6 THRU 1/8

55.6597.0003 CLIP, CABLE SELF RETAINING 1/8

55.6621.0001 WASHER, 4 FLAT ZINC

55.6623.0004 WASHER, 10 FLAT SS .203ID .62

55.6636.0003 WASHER, .562"OD .156"ID .046"

55.6636.0004 WASHER, 1.250"OD .219"ID .047"

55.6655.0005 SPACER, 1/4"RND .359"LG .141"

55.6659.0007 STANDOFF, 3/16"HEX 4-40 .25

55.6662.0009 HOLD PLUG, 7/8" HOLE DIA BLACK

55.6677.0039 WASHER, .438"OD .219"ID .04

55.6677.0040 WASHER, .624"OD .145"ID .03

55.6697.0020 STANDOFF, 3/16"RND, 4-40, .375

55.6704.0013 STANDOFF, 1/4"HEX 8-32 .500"LG

55.6706.0001 GROMMET, 9/32"ID 9/16"OD 1/4T

55.6799.0001 SHIM, 1.375"ID 1.875"OD .010TK

55.6799.0002 SHIM, 1.375"ID1875"OD.005THK

55.6818.0002 STANDOFF, 45 DEG NYLON 6/6 KUR

55.6821.0002 STANDOFF, 5/32"RND 2-56 .125"L

63.2047.0001 THERMOSTAT, 100DEG C PCB MOUNT

67.4006.0006 CLAMP, CABLE EMI SUP FERRITE

67.4018.0043 FERRITE CORE, ROUND CABLE EMI

68.4536.0002 CHOKE, COMMON MODE FILTER 1.35

69.3177.0151 POWER SUPPLY, 150W +24V/6.3A

71.2560.0001 SOCKET, LAMP G22 SCREW TERMIN

S10.9663.1537  DRIVE RING LOCATOR BEARING STR

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

S10.9663.1737  BAFFLE, EDGE LIGHT

S21.9663.1003  ASSY, EDGE CONTROL DIMMER & CO

S21.9663.1101.0
1 

ASSY, AR BULKHEAD

S21.9663.1101.1
1 

ASSY UV BULKHEAD ARC

S21.9663.1350 ASSY, SHUTTER 6 ROLLERS

S21.9663.1400  ASSEMBLY, IRIS

S21.9663.1409  ASSY, MOTOR ARM

S21.9663.1500  ASSY, COLOR CHANGER

S21.9663.1534  ASSY, COVER PLATE

S21.9663.1538.0
1 

ASSY, MAGENTA COLOR FILTER

S21.9663.1538.0
2 

ASSY, BLUE COLOR FILTER

S21.9663.1538.0
3 

ASSY, AMBER COLOR FILTER

S21.9663.1538.0
4 

ASSY, DIFFUSER GLASS RIGHT

S21.9663.1710  ASSY, BARREL

S21.9663.1722  ASSY, EDGE MOTOR

S21.9663.1760 ASSY, LENS 6

S21.9663.1770 ASSY, LENS 7

S21.9663.1780 ASSY, LENS 8

S21.9663.1815  ASSY, PAN MOTOR

S21.9663.1818  ASSY, CODE WHEEL

S21.9663.1845  ASSY, COT FLAG

S21.9664.1200  GOBO WHEEL BULKHEAD ASSY

S21.9664.1600  ASSY, GOBO/DIMMER BULKHEAD, ARC

S21.9665.1201  ASEMBLY, ROTATING GOBO WHEEL

S21.9665.1816  ASSEMBLY, TILT MOTOR

S21.9665.2222  ASSEMBLY, PULLEY

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

S21.9665.8815  ASSEMBLY, PAN MOTOR

S22.9663.1629  ASSY, DIMMER WHEEL

S22.9664.1038  ASSEMBLY, FRONT COVER

S23.9663.1248.1
1 

ELEC ASSY, TEMPERATURE SENSOR

S23.9663.2009  CABLE ASSY, FAN TEMP SWITCH

S24.9661.3126  BD ASM SOLID STATE IGNITOR

S24.9661.8629  PCB ASSY, PAN/TILT ENCODER

S24.9661.9629  BD ASMB SENSOR BOARD

S24.9663.3230  BD ASM WHEEL SENSOR

S24.9663.3231  BD ASM INDEX SENSOR

S24.9663.3930 BD ASM VL1000 MCB

S24.9664.1700 BD ASMB, VL1100 MCB

S24.9664.4895 BD ASMB, VL1100 DMX INPUT

S24.9685.8736  BD ASMB SENSOR DAUGHTER BD

S25.9663.2026  CABLE ASSY, DIMMER TO CONTROLL

S68.4536.0003 CHOKE, COMMON MODE FILTER 1.35

S69.3173.0115 DIMMER, 1200W 115V REV PHASE C

S69.3173.0240 DIMMER, 1200W, 240V, REV PHASE CNTRL

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

http://www.lightparts.com/

